PARTS

M1049 Benchtop lathe

451

Tailstock System
(450 Series Parts)

453

454
463

REF PART # DESCRIPTION REF PART # DESCRIPTION

451 XM1049451 | TAILSTOCK RAM 464 XM1049464 | TAILSTOCK BASE

453 XM1049453 |LEAD SCREW 465 XPSS21M SET SCREW M8-1.25 X 25
454 XM1049454 |BUSHING 466 XM1049466 |HANDLE

455 XM1049455 |INDICATOR PLATE 467 XM1049467 |HANDLE SCREW

456 XM1049456 |HAND WHEEL 468 XPK39M KEY 3X3X10

457 XM1049457 |LEVER 469 XPSS20M SET SCREW M8-1.25 X 8
458 XM1049458 |CLAMP 470 XM1049470 |RIVET

459 XPSSO5M SET SCREW M5-.8 X 10 471 XM1049471 |BALL OILER

460 XM1049460 |GRADUATED DIAL 472 XM1049472 |CLAMPING PLATE

461 XM1049461 |POINTER 473 XPNO3M HEX NUT M8-1.25

462 XPNO3M HEX NUT M8-1.25 474 XPB124M HEX BOLT M8-1.25 X 90
463 XM1049463 |TAILSTOCK BODY 475 XPWO1M FLAT WASHER 8MM

-56-




